IN—Y) X
PARTS LIST
JW-8BLA-30-3
JW-28BLA-30-3

il

SEIKO SEWING MACHINE CO., LTD.







H X
CONTENTS

BAR. EAR e
FACE PLATE, ARM TOP COVER

*ﬁ]i*%\ qjj:ﬁi*i .......................................
PRESSER BAR, VIBRATING PRESSER BAR

Eﬂs /\_‘/Pj—u— .......................................
THREAD TAKE-UP LEVER, HAND WHEEL

JZEHL j"_u_ .......................................
ARM SHAFT, MACHINE PULLEY

R L T T
FEED DOG, FEED DRIVING ROCK SHAFT

ATEE (). THE e
HOOK SADDLE (RIGHT), HOOK DRIVING SHAFT

jJ?:tJET (E) .......................................
HOOK SADDLE (LEFT)

[ -
TENSION BRACKET

SFMR ) i
TENSION BRACKET (SMALL)

BZHERAM/NR ., REE e
PRESSER BAR SPRING, BOBBIN WINDER

HEBE1T e
ACCESSORIES 1

HER2 e
ACCESSORIES 2

?.'J”J'if‘.rll:llrl .......................................

PARTS AVAILABLE AT EXTRA CHARGE

B3 e
TABLE OF GAUGE PARTS

Page
1,2

3, 4

9,6

7,8




iR, LR
FACE PLATE, ARM TOP COVER




TR
FACE PLATE, ARM TOP COVER

™
™ |
| o
No. | HGBEE |8 |7 |&E g DESCRIPTION
PARTSNO. | S| Z | QTY
218
1 [70079 * | * 1 @R FACE PLATE
2 |11570 * | 1 |[Et#RiEHHRL THUMB SCREW 13/64X32 L=7.0
3 |70080 * | * 1 |EiRRE FACE PLATE THREAD GUIDE
4 10597 * | ok 2 |ERARELEDHRLC SCREW 1/8X40 L=3.3
5 18004 x| * 1 | EWR() ARM CAP (REAR)
6 (10704 * | * 1 | EREHRL SCREW 3/16X28 L=6.5
7 10703 * | * 1 | ERTvv— WASHER
8 |19106 o 1 |AAILEH(38) LUBRICATING OIL CUP (REAR)
9 |[7041 * | * 1 |[FAILE25 (%) IEHRL SCREW 1/8X44 L=7.0
10 [18104 * | * 1 |AANLEoH(R) 7Lk OIL PAD
11 |70181 * | * LI :: i OIL WICK
12 |70186 * | * 1 |[EZ—isg7 VINYL TUBE
13 |70182 * | * 1 [ OIL WICK
14 70187 * | * 1 |[E=—q7F VINYL TUBE
15 |70614C x| * 1 [REBEESHRAFERD BOBBIN WINDER TENSION BRACKET COMPLETE
16 |150326 x| * 1 |RE&EZLRFFOE TENSION STUD
17 20019 x| * 2 |3AFMm TENSION DISC
18 120020 * | * 1 |[#w—m TENSION RELEASE DISC
19 |70095 * | * 1 [@&RT)UT TENSION SPRING
20 (20021 * | * 1 [#&EFHFO—-LvrFvE(A) [TENSION THUMB NUT (A)
21 20025 x| * 1 [RESRFATFIELRBNT TENSION STUD THREAD GUIDE
22 |10652 * | * 1 [RAFOHET I NUT
23 [70081 * | * 1 [ E#RED ARM CAP (FRONT)
24 |10704 * | * 1 | EREEHRL SCREW 3/16X28 L=6.5
25 |[10703 * | * 1 [ BRIV v— WASHER
26 |70082 o 1 |AAILE5(FD LUBRICATING OIL CUP (FRONT)
27 70115 * | * 1 |AANEUYED7TILE OIL PAD
28 |70180 x| * 1 [ OIL WICK
29 |70185 * | * 1 |[EZ—isg7 VINYL TUBE
30 (70111 * | * 1 |RERBT BOBBIN WINDER THREAD GUIDE
31 (8040 x| * 1 [RELRBTIESOHRL SCREW 9/64X40 L=8.0
32 30025 x| * 1 |Tviy— WASHER
33 |70092 * | % 1 |[7—Limz ARM OIL PLUG
34 |70669 * | - g THROAT PLATE
34 |70770-04 - | * 1 |tk 1/47 THROAT PLATE 1/4”
35 | 6031-01 e 1 |&tiRiEHAL SCREW 11/64X40 L=8.3
35 | 6031-01 * | - 2 |#tiRiEHRL SCREW 11/64X40 L=8.3
36 73007 - | * 1 |#iRiEOHAL SET SCREW 11/64X40 L=5.4
37 |73008 R [ (= THROAT PLATE STOP
38 70119 * | - 1 |[AR(E) BED SLIDE (LEFT)
38 |[70218 - | * 1 |AR(E)1/47 BED SLIDE (LEFT) 1/4”
39 |70120 * | - 1 |ARGE) BED SLIDE (RIGHT)
39 [70224 - | * 1 (A& 1/4”7 BED SLIDE (RIGHT) 1/4”
40 110667 * | * 1 |AREY BED SLIDE STOP
41 (10668 x| * 1 [ARRTIVT BED SLIDE STOP SPRING
42 (73011 - | * 1 [ZLR BED SLIDE (FRONT)
43 (13085 -] * 1 |ELRESHRLC SCREW 13/64X32 L=4.3
44 (73003 * | * 3 [EAAYT(D10) BALL OILER (®10)
45 (30046 x| * 1 [7—REEEDHHRL SCREW M4X0.7 L=4.0
46 (30137 * | % 2 | RAEZZEAN) MACHINE SUPPORTING BOLT
47 143657 * | * 1 [RBEHRFSFub RATCHET
48 (153672 x| * 1 [#&EHFO—LYFvE(B) [TENSION THUMB NUT (B)
49 |70214-01 * | % 1 |ELRRTYLY SPRING
50 |[73011C * | * 1 [ZELR-RTIT () BED SLIDE (FRONT) & SPRING




-28BLA-30-3

-8BLA-30-3

-8BLA-30-3

PRESSER BAR, VIBRATING PRESSER BAR

HAE. PHAE




HAE., PHAE

IBRATING PRESSER BAR

PRESSER BAR, V

™
No. | HREE 2| T | x& 2% DESCRIPTION
PARTSNO. [ < | 3 | QTY
818
1 [70027 * | — R NEEDLE BAR ROCK FRAME
1 [70201 - | * 1 |#tELE NEEDLE BAR ROCK FRAME
2 70028 * | * 1 |#HELEEY NEEDLE BAR ROCK FRAME HINGE STUD
3 |[10728 * | * 1 LA OIL WICK
4 (70029 * | * 1 |#tELEEVIEDHRL SCREW 6.75X24 L=19.5
5 170022 x| * 1 |gtistaE NEEDLE BAR CONNECTION STUD
6 |10726 * | * 1 | OIL WICK
7 10532 * | * 2 |(#tEREEHLL PINCH SCREW 5/32X40 L=9.0
8 |[70023 * | - 1 |8 NEEDLE BAR
8 (70230 - | * 1 (&t 1/4 NEEDLE BAR 1/4
9 |N3329 x| - 1 |8 DYXx3 #29 NEEDLE DY X3 #29
9 [N3329 -] % 2 |8 DYX3 #29 NEEDLE DY X3 #29
10 [70025 * | - 1 |#tiksHAL SCREW 3/16X32 L=5.5
10 |70025 - | * 2 |kl SCREW 3/16X32 L=55
11 [70030 * | * 1 (45— NEEDLE BAR LOCK FRAME POSITION BRACKET
12 [15055 * | % 1 |45 —LikHRl SCREW 1/64X32 L=9.0
13 [70024 * | - 1 |#tiERE NEEDLE BAR THREAD GUIDE
14 110534 * | - 1 |8 RENE SCREW 2.25X48 L=2.6
15 [70006 * | * 1 |Z=RE PRESSER BAR POSITION GUIDE
16 [10761 * | * 1 |ERELHRL SCREW 6.75X24 L=11.0
17 [10538 * | * 1 [#HZEAZ)L(LE) PRESSER BAR BUSHING (UPPER)
18 [10761 x| % 2 |z EALIEDRL SCREW 6.75X24 L=11.0
19 [70032-A * | % 1 |[RABER PRESSER BAR POSITION GUIDE LEVER
20 |10662-A * | * 1 |#drl PINCH SCREW 9/64X40 L=6.5
21 |70033 * | * 1 |[#zxsasE PRESSER BAR LIFTING BRACKET
22 |10545 x| * 1 [HABHEEHRL PINCH SCREW 11/64X32 L=14.0
23 |10548 x| * 1 RS EERALNHAL SCREW 6.75X24 L=8.1
24 170034 * | x 1 |\zxEEEyLy PRESSER BAR SPRING BRACKET
25 |70035 * | % 1 [z EE) SRl PINCH SCREW 3/16X32 L=13.7
26 10538 x| * 1 [$RABEAZIL(T) PRESSER BAR BUSHING (LOWER)
27 |70031 * | * kR PRESSER BAR
28 |70378 * | * 1 [z ERILE— HOLDER
29 |70114 * | - 1 |48 % LIFTING PRESSER FOOT
29 |70270 - | * 1 [4M8Z% 1/4 LIFTING PRESSER FOOT 1/4
30 |70379 x| * 1 |[#HzgeRLT—1EHRL PINCH SCREW 3.4X36 L=10.0
31 20272 * | ok 1 |BZERILE—1EHRLCF VR NUT
32 10677 * | % 1 (7vir— WASHER
33 |70014 * | * 1 |[fEEfZEFE LIFTING ECCENTRIC
34 |10754 * | * 1 |HEEE5E MRl PINCH SCREW 6.75X24 L=16.0
35 |70015 * | * 1 |#EeEm LIFTING ROCK SHAFT
36 |10514 * | % 2 |tEEAZIL LIFTING ROCK SHAFT BUSHING
37 [15053 * | * 1 |[#EEE R SCREW STUD
38 [10728 * | * 1 | OIL WICK
39 [10517 * | * 1 |#EEE R LTk NUT
40 |70038 * | * 1 [KoFEEH(K) LIFTING BELL CRANK LINK
41 (70036 x| * 1 [Ko=F LIFTING BELL CRANK
42 110559 * | * 1 [Ko=zxiEHRLE SCREW 4.5X32 L=8.0
43 (70037 * | * 1 [Ko=ERE () VIBRATING PRESSER BAR CONNECTING LINK
44 70039 * | - 1 |hRZE VIBRATING PRESSER BAR
44 170202 - | % 1 iRz E VIBRATING PRESSER BAR
45 110728 * | - LI = i OIL WICK
46 |70671 * | - 1 |iEz VIBRATING PRESSER FOOT
46 |70682-04 -] % 1 |HiRz 1/47 VIBRATING PRESSER FOOT 1/4”
47 (141158 * | * 1 [hiRziEHRL SCREW 11/64X40 L=7.3
48 170219-01 * | - 1 o4 H—H—F FINGER GUARD
48 170219-02 - | * 1 |24 H—H—F 1/4” FINGER GUARD 1/4”
49 (8111 * | * 1 |24 H—H—F1iEHHl SCREW 1/8X44 L=36
50 |70056 * | * 1 |[BEESE NEEDLE BAR ROCK FRAME CRANK
51 [10754 * | * 1 |EEESEMmRL PINCH SCREW 6.75X24 L=16.0
52 13134 * | % 1 [E#EOyYRERL HINGE SCREW 6.75X24 L=12.0
53 10586 * | * 1 |[E#HEOvFERCT Yk NUT
54 |70055 x| * 1 |EZEYE NEEDLE BAR ROCK FRAME ROCK SHAFT
55 [70188 * | * I b= VA o VINYL TUBE
56 [11876C * | * 1 | EEYEAEGD SLIDE BLOCK COMPLETE
57 11877 * | * 1 | EREYEAE SLIDE BLOCK
58 [11876 x| * 1 | EZYEREERL SLIDE BLOCK STUD
59 [10581 * | * 1 | EZYEAEE RLCIEHRLE  [SCREW 7/32X32 L=7.0
60 |70032-AC * | * 1 [RABEERNGE PRESSER BAR POSITION GUIDE LEVER COMPLETE




KFE.N\KT—1)—
THREAD TAKE-UP LEVER, HAND WHEEL




KFE NI T—1)—
THREAD TAKE-UP LEVER, HAND WHEEL

™
™ |
No. | BRES |5 |5 | HE e DESCRIPTION
PARTS NO. | & | § | QTY
— m
8|8
1 [70018 * | * IES:: THREAD TAKE-UP LEVER
2 |70019 * | % 1 |xXFEY THREAD TAKE-UP LEVER HINGE STUD
3 [11042 * | * 1 RS OIL WICK
4 [10571 * | % 2 | RFEEVIEDHRL SCREW 6.75X24 L=20.0
5 |20172 * | % 2 | 7—LILiz CAP
6 |70020 * | * 1 |XfEHaE THREAD TAKE-UP LEVER DRIVING STUD
7 |10728 * | * 1w OIL WICK
8 |70021 * | % 1 |EHEESRS NEEDLE BAR CONNECTING LINK
9 |70017 x| * 1 |o5v5F—23 b0 NEEDLE BAR CRANK
10 |70399 x| 1 |RIEROAL SET SCREW 6.75X24 L=18.0
12 |10571-G * | * 1 [kl SCREW 6.75X24 L=20.0
13 10523 * | * 1 |$tEEEEEY NEEDLE BAR CONNECTING LINK STUD
14 110726 x| * 1 [ OIL WICK
15 [10524 x| * 1 |#HEEZE EHHRLE (R) SCREW 6.75X24 L=6.5
16 [70016 * | * 1 |#tEBEZEC1EHRLEGE) SCREW 6.75X24 L=3.5
17 10563 x| 1 | E&EARIL(EDTYrv— WASHER
18 |70007 x| * 1 | EEAZIL (FI) ARM SHAFT BUSHING (FRONT)
19 [10729 * | % 1 | OIL WICK
20 [10725 * | * 1 | EEAZ)L (R TITILE OIL PAD
21 [10571 * | * 1 | E#A%IL(FD) IEDHRL SCREW 6.75X24 L=20.0
22 70013 * | * 1 [Rz ETHLA FEED DRIVING ECCENTRIC
23 |10639-G * | * 1 X ETHLMERORL SET SCREW 1/4X32 L=8.0
24 |10766-G * | * 1 [kl SCREW 1/4X32 L=7.0
25 |70012 * | % 1 | EEsEOvR LIFTING ECCENTRIC CONNECTION
26 |70112 * | * 1 |fR&EFVv— BOBBIN WINDER DRIVING GEAR
27 10766 * | * 2 |ikHRL SCREW 1/4X32 L=7.0
28 |70009 * | * 1 | EEhAERREA2IL (B ARM SHAFT CENTER BUSHING (FRONT)
29 10725 * | * 1 |EEBEAZILTIILE OIL PAD
30 10522 x| * 1 |LkEREAZILIESHRL SCREW 6.75X24 L=14.0
31 |70046 * | * 1 | KREv— HAND WHEEL DRIVING GEAR
32 |70040 * | * 1 | KRFVY—LEERDAL SET SCREW 1/4X32 L=13.0
33 12388 * | * 1 | KF¥F¥Y—1EHARL SCREW 1/4X32 L=13.0
34 |35405 x| * 1 [IhFv— ARM CROSS SHAFT GEAR
35 |[10658 * | * 1 |IhFv—1EHl SCREW 1/4X32 L=5.5
36 [10566 * | * 1 [rERSHHL SET SCREW 1/4X32 L=5.5
37 |10577 * | % 1 |NURT—) =8t SCREW 6.75X24 L=11.0
38 |70043 x| * 1 |N\URT—=—RIDAZIL ARM CROSS SHAFT BUSHING
39 [10725 * | * 1 [ZZuk OIL FELT
40 (10519 * | * 1 NIRRT —RDA2ILIESHRL [SCREW 6.75X24 L=175
41 (35412 * | * 3 |I9SYFRTYLTEY HAND WHEEL DISENGAGING SPRING PLUNGER
42 (35413 * | % 3 |97y FRTYLY HAND WHEEL DISENGAGING SPRING
43 [70041 * | * 1 [Nk T—1— HAND WHEEL
44 (35407 * | * I VIR EY TS 1M SCREW 1/4X32
45 170044 * | * 1 |N\ORT—=)—=H059F iR HAND WHEEL ENGAGING PLATE
46 (12122 * | * 4 |NURT—1—H5yFiR1EHIL |SCREW 11/64X32 L=85
47 70042 * | % 1 |N\URT—1)—H8h ARM CROSS SHAFT
48 |[70010 * | * 1 | EERREARIL (1) ARM SHAFT CENTER BUSHING (REAR)
49 (10725 * | * 1 | LEARREAZIILTIILE OIL PAD
50 |[10571 * | * 1 | E#dREA%ILIEDRL SCREW 6.75X24 L=14.0
51 15038 * | % 1 |#EEREme CAP




L, F—1)—
ARM SHAFT, MACHINE PULLEY




L& o—1)—

ARM SHAFT, MACHINE PULLEY

ol e
No.| pmEE | S| T | 8= a4 DESGRIPTION
PARTS NO.| 3 [ @ | @TY
el
1 |70008 * | * 1 | E#R ARM SHAFT
2 (70662 x| * 1 [F—=U—8) MACHINE PULLEY COMPLETE
3 (27181 x| * 2 |[F—U—1tHHl SCREW M8X1.25 L=20.0
4 110577 x| * 1 [F—=U—#LABl SCREW 6.75X24 L=11.0
8 |10464-WH | * | = 1 |BA3IV5 Rk CONNECTION BELT
9 |10569 x| * 1 [ ERJT—1)— ARM SHAFT CONNECTION BELT PULLEY
10 |10574 * * 2 7°—U—'J‘/7“ ARM SHAFT CONNECTION BELT PULLEY SPRING FLANGE
11 |10761 * | * 1 [ERNNT——HIEROAL |SET SCREW 6.75X24 L=11.0
12 [10524-G x| * 1 |[BIERORLIEHRLE SCREW 6.75X24 L=6.5
13 [10571-G * | * 1 [itEHRL SCREW 6.75X24 L=20.0
14 170047 x| * 1 |zZAayk FEED DRIVING CONNECTION
16 [10728 * | * 1 [ OIL WICK
17 |70049C x| * 1 [EYLE-EYAHLGER) FEED DRIVING ECCENTRIC FLANGE COMPLETE
18 |70050 x| * 1 [ZEYhL FEED DRIVING ECCENTRIC
19 (70049 * | * 1 |[ZEYHLEE FLANGE
20 111095 * | * 1 [EYHLFER FRICTION PLATE
21 |11096 * | * 2 |[FEYAHLERETRIEDHIL SCREW 3/16X40 L=11.0
22 111093 * | ok 1 [frERDHRL SET SCREW 3/16X32 L=10.5
23 |11094 x| * 1 [iEHRL SCREW 3/16X32 L=10.5
24 (2067 * | * 2 |ZA4F—1HRL SCREW 11/64X40 L=6.0
25 [11097 x| * 2 |FEYHLEESAF— LINING METAL
26 |70051 * | * 1 [i@&HL FEED DRIVING ECCENTRIC ADJUSTING DISC
27 |11099 * | * 1 LYV TRTYG SPRING
28 70052 * | * 1 [#|Lyy COLLAR
29 110639 * | % 1 |EIERDHL SET SCREW 1/4X32 L=8.0
30 |10566 * | * 2 |kl SCREW 1/4X32 L=5.5
31 |70054 * |k 1 [#BLKREY FEED REGULATING STUD
32 |12383 * | * 1 |BREVRTYLYS SPRING
33 (70053 x| * 1 |#HLKRa>EE BUSHING
34 |15076 x| * 1 |RYEHBILEEIYEY RETAINING SPRING
35 70155 x| * 1 | FRILNT—1)— SAFETY CLUTCH PULLEY
36 |10574 x| * 1 [F=u—yry SAFETY CLUTCH PULLEY SPRING FLANGE
37 [10611 * | * 1 | FRILRT—)—i 5 SAFETY CLUTCH PULLEY COLLAR
38 [10612 x| * 2 |ikHRL SCREW 1/4X32 L=105
39 [70153 * | % 1 [ FTRILNT—1)—tRIE4 SAFETY CLUTCH LOCKING LEVER SPRING
40 |70154 * | * 1 [ FRINT—)—FAFRL ADJUSTING SCREW 5/32X40 L=3.6
41 |70169 * | * 1 [FRURT—=)—IRIFHEY  |STUD
42 110581 * | * 1 [kl SCREW 7/32X32 L=7.0
43 [10616 * | * 1 | FRIT—1)—$E SAFETY CLUTCH LOCKING LEVER
44 110613 * | * 1 | FRINT—)—HEEY STUD
45 110581 * | * 1 [E®HHl SCREW 7/32X32 L=7.0
46 110620 * | * 1 | FRINT—=)—EIYEY SAFETY CLUTCH THROW-IN LATCH PIN
47 110618 * | * 1 TRV T—1)—iERE CONNECTING LINK
48 110619 * | * 1 TR T—=—=RT) Y SAFETY CLUTCH THROW-IN LATCH SPRING
49 110617 * | * 1 [ FRIRT—1)—IMT SAFETY CLUTCH THROW-IN LATCH
50 |70139 * | * 1 |m=E HOOK DRIVING SHAFT LOCK RATCHET
51 110639 * | % 1 |NEROHRLE SET SCREW 1/4X32 L=8.0
52 |10766 * | * 1 [kl SCREW 1/4X32 L=7.0
53 |13046 * | * 1 [#LREy HOOK DRIVING SHAFT LOCK STUD
54 115076 * ok 1 [#LRAVEIYE Y STOP
55 (13047 * | * 1 |[BLRERTYLY SPRING
56 113045 * | * 1 [#BLKRaLEE SOCKET
57 110568 * | ok 1 [EHLI2T RETAINING RING
58 [10567 * | *x 2 |L®RFTYLY ARM SHAFT BALL BEARING
59 |70652 * | * 1 | E8RTITHT— ARM SHAFT BALL BEARING ADAPTER
60 |23637 x| * 2 |LEEARFTYUTHS—1EHAL [SCREW 1/4X28 L=7.5
61 [70651 x| * 1 |E8RTYTHr—R ARM SHAFT BALL BEARING ADAPTER SLEEVE
62 (20171 x| * 1 |3 Lg@11) RUBBER CAP
63 |50109 x | * 3 | EERTYUT 5 —R1ESHAL [SCREW 3/16X32 L=17.0




AL HE XY o
FEED DOG, FEED DRIVING ROCK SHAFT

,r«)u

@ y
'". -4 ‘ 49 ) QR\ o B |
- & .) ‘\).mmmm ‘ | \/
\ \43 \ \ 379, 46




A &Y

FEED DOG, FEED DRIVING ROCK SHAFT

(o)

™ | -

No. | SBRES | S| 8 | 8= B4 DESCRIPTION
PARTSNO.| & [ S | QTY

- om

8|8
1 170670 x| - 1 [#EYsE FEED DOG
1 [70681-04 - | * 1 |EYH 1/4 FEED DOG 1/4
2 |[70118 - %] 3 [EYUsEEHHRL SCREW M3X0.5 L=8.0
3 |70118 x| - 2 [EYUEESHHRC SCREW M3X0.5 L=8.0
4 123350 * | - 1 [ZEYEiEsHHl SCREW M3X0.5 L=7.5
5 [70170 x| -1 1 [FEYxs FEED BAR
5 170217 - | * 1 EYVEE FEED BAR
6 |70128 x| x| 1 |[3o=x FEED LIFTING CAM FORK
7 [70129 x| x| 1 [ao=FiLHRLE SCREW 7/32X32 L=15.0
8 |10599 * | * 1 [a0FIvv— WASHER
9 [10596 x| x| 1 [ao=FE7T)Lk OIL FELT
10 [10597 * | x| 1 [ao=xEITILAEDHRLE SCREW 1/8X40 L=3.3
11 [70126 | x| 1 |[ZEYLrskb FEED BAR CRANK
12 [12408 x| x| 2 [FEYVLEBLEHEL SCREW 6.75X24 L=75
13 10602 * | ok 1 |EYEEEVHRLE FEED BAR HINGE SCREW
14 (10636 * | x| 1 [EYEEBEE RLCFVE NUT
15 |70608 * | x| 1 [FEUsH FEED DRIVING ROCK SHAFT
16 10593 * | * 1 [ZEYEHS—(FD) COLLAR (FRONT)
17 (10764 * | x| 2 [FEYERHS—(FI) LE&HAL SCREW 6.75X24 L=4.5
18 [10593 * | x| 1 [REYEHS—(R) COLLAR (REAR)
19 [10764 * | x| 2 [FEYEHHS— (&) 1EHARL SCREW 6.75X24 L=45
20 |70124 * | x| 1 [EYERZDEED FEED REVERSING CRANK (FRONT)
21 |70613 x| x| 1 [E&govrEr Rl FEED REVERSING CRANK SCREW STUD
22 [11185 * | x| 1 [EHOovFE RLFVb NUT
23 |70057 x| x| 1 [EHAvR NEEDLE BAR ROCK FRAME CRANK CONNECTION
24 110728 * | x| 1 e OIL WICK
25 [70162-A * | * 1 |[UIVBZAERNE FEED REVERSING LEVER
26 |70160 * | % 1 |PYBZERAE AR FEED REVERSING LEVER BUSHING
27 [70161 * | * 1 |UYBRAEREHT— COLLAR
28 (10561 x| x| 2 [UIWBRZEREHLT—LEOHAL SCREW 11/64X32 L=6.5
29 |70048-A x| % | 1 [ZAyRE HL HINGE SCREW 7.85X20 L=12.0
30 [10728 * | x| 1 [ OIL WICK
31 [11185 * | x| 1 [ZAyRE RLCF vk NUT
32 20191 * | x| 1 [RTYT Ty v— SPRING WASHER
33 |14024 x| x| 2 |ERNEXry/AA—RL SCREW 3/16X32 L=9.5
34 |70612 x| x| 1 ([YIZERNE FEED REVERSING LEVER SLIDE BLOCK
35 (70611 * | * 1 |EREEHRL HINGE SCREW 15/64X28 L=10.0
36 |70610 * | x| 1 (91zH509 FEED REVERSING LINK
37 |70159 * | x| 1 [YHRRHISUIRTIUTHNT SPRING AND TREADLE CONNECTING LINK
38 |70167 * | x| 1 |[EAREE RCHYE NUT
39 |70158-A * | x [ 1 [YHBRROITUHRTIVY SPRING
40 |70156 * [ x| 1 [YHRZRTYUTHML SPRING HOOK
41 (70157 * | x| 1 [YHRZRTULTHEBLF VR NUT
42 170168 * | x| 1 [YMRZISVVERL HINGE SCREW 7.85X20 L=21.6
43 10728 * | x| 1 e OIL WICK
44 111185 * | x| 1 |[UBRISUIERLT VR NUT
45 170609 * | x| 1 EYEEDE(R) FEED REVERSING CRANK (REAR)
46 35034 * | x| 2 [FEVUEHZHFE(R)FEDHRL PINCH SCREW M6X1 L=20.0
47 (10754 * [ x| 2 [FEYELZDHFEGEDMHEORL PINCH SCREW 6.75X24 L=16.0
48 (10767 * | * 1 |[PDIVBZEREAZILLE SCREW 1/4X32 L=45
49 |10718-A x| x| 2 [RbyS—H5— COLLAR

_10_




hvLE ("), T
HOOK SADDLE (RIGHT), HOOK DRIVING SHAFT

._1]_..




At (h), TH

HOOK SADDLE (RIGHT), HOOK DRIVING SHAFT

[5¢]

™ |

| o
No. |ERRBEE| | T |#= ¥ DESCRIPTION

PARTSNO] 3| 2 [ QTY

8|8
1 [70141 * | x 1 |[AREY BOBBIN
2 70661 * | = 1 A< () HOOK COMPLETE
3 |70151 * | * 1 |AEEAL S BOBBIN CASE OPENER LEVER LINK
4 170145 * | *® 1 |[A<A%IL (L) HOOK BUSHING (UPPER)
5 |11176 * | *x 1 |[AvA2L (L) kDRl SCREW 7/32X32 L=55
6 |70149C * | * 1 |A—FF+—x&E) BOBBIN CASE OPENER LEVER
7 |10727 * | = 1 |2k OIL FELT
8 |70150 * | x 1 |A—TFFr—xEEY BOBBIN CASE OPENER LEVER HINGE STUD
9 |10727 * | % 1 [2Tk OIL FELT
10 [10573 * | * 1 |[F—FFr—xE8EVEHHRLE SCREW 7/32X32 L=11.0
11 (11137 * | * 1 | A—TFFr—xEB8E 4T OIL WICK VINYL TUBE
12 [70146 * | % 1 |REVHF—RA—TF— BOBBIN CASE OPENER
13 [70147 * | * 1 |kl SCREW M3X0.5 L=6.0
14 [70148 * | * 1 |7vsve— WASHER
15 [70152 * | % LI P o 1 V2 e OIL GAUGE
16 [11131 Ol IR Ed VA ) OIL GAUGE GUIDE
17 |25614 * | % 1 |AvLE#HTHS— (L) HOOK SADDLE COLLAR (UPPER)
18 25615 * | x 1 |AvLERFESHS—(F) HOOK SADDLE COLLAR (LOWER)
19 170143 * | % 1 |h<eLtETTE OIL RESERVOIR SPACER
20 |70144 * | % 2 |hREXERFELHRL SCREW 7/32X32 L=21.0
21 |70142 * | x 1 |hvtEFH) HOOK SADDLE (RIGHT)
22 (15092 * | * 1 |AvEES—yxY HOOK SADDLE GASKET
23 15091 * | *x 1 |AxLEBIVI(H) OIL RESERVOIR (RIGHT)
24 15007 * | *® 7 |hrxrEBEIVILEDHRL SCREW 9/64X40 L=10.0
25 25616 * | x 1 |hvt ekl PINCH SCREW 15/64X28 L=32.0
26 (10646 * | * 1 |AvLELHAL SCREW 6.75X24 L=28.0
27 10647 * | 1 |[ATLEBELEHRLTYIv— WASHER
28 15093 * | x 1 [HASHFAYIL OIL REGULATING DIAL
29 (15094 * | * 1 oYy O-RING
30 10629 * | *x 1 RS A AV ILEHL SCREW 1/8X40 L=8.0
31 [10638-B * | *® 1 | R¥Fv— HOOK DRIVING GEAR
32 |70137 * | *x 1 |[EERDHRL SET SCREW 1/4X32 L=9.0
33 |70138 * | *x 1 |kt SCREW 1/4X32 L=8.0
34 |10657-B * | x 1 i — HOOK DRIVING PINION
35 |10658 o 1 |/hFyr—iLHHl (A) SCREW 1/4X32 L=55
36 [10767 * | * 1 |/IhFy—i1kHHl(B) SCREW 1/4X32 L=45
37 |15096 * | x 1 [ATARIL(TF) HOOK BUSHING (LOWER)
38 (11176 * | * 1 |ATAZIL(F) EHHL SCREW 7/32X32 L=55
39 [10644 * | * 1 |ARAZIIL(TF)Tviv— WASHER
40 (10637 * | * 1 | ET&EYAL FEED LIFTING CAM
41 (10658 * | x 1 | ETFT#EYALILEDHAL SCREW 1/4X32 L=55
42 (12135 * | - 1 | FERA%)L (RT) HOOK DRIVING SHAFT BUSHING (FRONT)
42 70132 - | % 1 | FERARIL(R) 1/16~1/4 HOOK DRIVING SHAFT BUSHING (FRONT) 1/16~1/4
42 |70132-A - | * 1 | FEhARIL (R) 5/16~1-1/8 HOOK DRIVING SHAFT BUSHING (FRONT) 5/16~1-1/8
42 |70132-B - | % 1 | FEA%IL(FT) 1-3/16~ HOOK DRIVING SHAFT BUSHING (FRONT) 1-3/16~
43 10729 * | * 1 Es OIL WICK
44 (1327 x| * 1 | FEA%)LESHAL SCREW 5/16X24 L=13.0
45 70132 * | % 1 | FEhdhREA%IL (BT) 1/16~9/16  |HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 1/16~9/16
45 |70132-A - | = 1 | FEhREA%IL (BT) 5/8~1-1/2  |HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 5/8~1-1/2
45 |70132-B - | = 1 | FERFREA%IL (BT 1-9/16~ HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 1-9/16~
46 10729 * | % 1 | OIL WICK
47 110519 * | % 1 | TERREA%IL (FI) L1l PINCH SCREW 6.75X24 L=17.5
48 |70655 x| * 1 | Tk HOOK DRIVING SHAFT
49 70134 " 1 | FERdEAZIL (1) HOOK DRIVING SHAFT BUSHING (MIDDLE, REAR)
50 |10766 * | 1 | TEREAZIL () EHRL SCREW1/4X32 L=7.0
51 10593 x| * 1 | FehS— HOOK DRIVING SHAFT COLLAR
52 10764 x| x 2 | T&#h>—1HHl SCREW 6.75X24 L=45
54 73006 * | * 1 | TE#AZIL () IEHARL SCREW 17/64X32 L=13.0
67 [25623 * | x 1 |TERT7ULTHr—R HOOK DRIVING SHAFT BALL BEARING ADAPTER SLEEVE
68 |25661 * [ ox 3 |BEMAEILTEHRL SCREW 9/64X40 L=5.0
69 |10607 * | * 1 | FERT7YL T HhS5— HOOK DRIVING SHAFT BALL BEARING ADAPTER
70 |10658 * | * 1 |[fERHHL SCREW 1/4X32 L=55
71 |10566 * | *x 1 |kl SCREW 1/4X32 L=55
72 |10567 * | % 1 | T&@#R7YLT HOOK DRIVING SHAFT BALL BEARING
73 |10608 * | x 1 |EEEYS GROOVED RETAINING RING
74 |25614C * | x 1 AL EFFHS—HlFE) HOOK SADDLE COLLAR WITH SCREW
75 |10637C * | *x 1 | ETFEYHLHLASE) FEED LIFTING CAM WITH SCREW

_1 2_




h=tra(E)
HOOK SADDLE (LEFT)

_‘| 3_




Hh<xE(E)
HOOK SADDLE (LEFT)

[yl
™ | aer =
No. | BRES | g | B |BRE L DESCRIPTION
PARTS NO. 5 < [ QTY
(a2}
218

1 (70141 - | * 1 |/RE> BOBBIN
2 |70661 - x| 1 |H<ER) HOOK COMPLETE
3 [70151 - *x| 1 (hEEATR BOBBIN CASE OPENER LEVER LINK
4 170145 - *| 1 [A2AL(L) HOOK BUSHING (UPPER)
5 (11176 - x| 1 |pera)L(L)iEHil SCREW 7/32X32 L=55
6 [70149C - *| 1 |A—TF—x& ) BOBBIN CASE OPENER LEVER
7 |10727 - % 1 [ZZ)ILk OIL FELT
8 [70150 - *x| 1 [F—TFFr—xBEY BOBBIN CASE OPENER LEVER HINGE STUD
9 [10727 -1 % 1 [ZZ)Lk OIL FELT
10 |10573 - | * 1 |[F—TFF+—xEE IEHRL SCREW 7/32X32 L=11.0
11 11137 - | = 1 |[F—TFF+—xEBE 4T OIL WICK VINYL TUBE
12 (70146 -1 *x| 1 [REVHF—RA—T+— BOBBIN CASE OPENER
13 (70147 - x| 1 |ikoHRL SCREW M3X0.5 L=6.0
14 (70148 - *] 1 [Tyir— WASHER
15 (70152 - x| 1 |[FaNT—= OIL GAUGE
16 [11131 - | = 1 |[BR/SqT OIL GAUGE GUIDE
17 |25614 - | = 1 |AvrERHFHZ— (L) HOOK SADDLE COLLAR (UPPER)
18 |25615 - | * 1 | AL EMTHS—(T) HOOK SADDLE COLLAR (LOWER)
19 [70143 - *x| 1 |[AvETEETE OIL RESERVOIR SPACER
20 [70144 - x| 2 |hvxEERMELEHRL SCREW 7/32X32 L=21.0
21 70203 - *| 1 |[hwx&EE) HOOK SADDLE (LEFT)
22 |15092 - *x| 1 |[AeLxES—ruExY HOOK SADDLE GASKET
23 [15521 - | x| 1 |AvxERIVY(E) OIL RESERVOIR (LEFT)
24 15007 - *x| 7 |[hexEmEVILEHRLE SCREW 9/64X40 L=10.0
25 25616 - *| 1 |[hexE#HERL PINCH SCREW 1/64X28 L=32.0
26 |10646 -1 *| 1 [hvtELHRBL SCREW 6.75X24 1=28.0
27 |10647 - *| 1 |AYEELEDRLTYy— WASHER
28 |15093 - x| 1 [iBEAEEAVIL OIL REGULATING DIAL
29 (15094 - x| 1 oYy O-RING
30 [10629 - | * 1 |EERAEI A AV ILiEHAal SCREW 1/8%X40 L=8.0
31 [10638-B - *] 1 |[K¥F¥v— HOOK DRIVING GEAR
32 |70137 - x| 1 [fERDRL SET SCREW 1/4X32 L=9.0
33 |70138 - x| 1 |koHRL SCREW 1/4X32 L=8.0
34 |10657-B - x| 1 [/hFvy— HOOK DRIVING PINION
35 10658 - *| 1 hFY—itHRlA) SCREW 1/4X32 L=5.5
36 110767 - | % 1 Iy —1EHHl(B) SCREW 1/4X32 L=45
37 |15096 - *| 1 [ATAIL(TF) HOOK BUSHING (LOWER)
38 |11176 - x| 1 |[A=A2)L(T)EHil SCREW 7/32X32 L=55
39 |10644 - *| 1 [ARAMIL(F)Tyiv— WASHER
40 |25614C - | * 1 AL EHEFFHT—ELCHE) [HOOK SADDLE COLLAR WITH SCREW

_14_




i F 1R
TENSION BRACKET

8
A

_'I 5_




& R

TENSION BRACKET

™
™ |
| o
No. | HGRES |8 |1 |&E g DESCRIPTION
PARTSNO. | S| 2| QTY
8|8
1 |70067 * | - 1 |#RrEHHR TENSION RELEASE PLATE
1 [70206 - | * 1 |#RDE2HHR TENSION RELEASE PLATE
2 10679 * | - 1 | EHIREERL SCREW 3.4X36 L=25
2 10679 - | * 2 |REHRERL SCREW 3.4X36 L=25
3 [70074 * | * 1 |Rp3HEY TENSION RELEASE PLUNGER
4 |70063AC x| - 1 [FAFHR # TENSION BRACKET COMPLETE
4 |70204AC - | % 1 [FAFR #8 TENSION BRACKET COMPLETE
5 |70075 * | * 1 |REAFHNN—IR THREAD CONTROLLER COVERING PLATE
6 |10650 * | * 1 |RAFHN N —tRIEDRL SCREW 3.4X36 L=6.0
7 10561 * | * 2 |iksHRL SCREW 11/64X32 L=6.5
8 |70076 x| - 1 |FAFIRARE(L) THREAD CONTROLLER THREAD GUIDE (UPPER)
8 |70209 - 1 |FAFRAE (L) THREAD CONTROLLER THREAD GUIDE (UPPER)
9 [12113 * | * 2 |FAFRAE (L) IEHRL SCREW 3.4X36 L=4.0
10 [70066 * | * 1 |RBHEEY (5) TENSION RELEASE PIN (SHORT)
11 170207 - | * 1 |RBBIHEEY (R) TENSION RELEASE PIN (LONG)
12 (8077 * | - 2 |&FEFD TENSION DISC
12 (8077 - | * 4 |%RFAFm TENSION DISC
13 [3071 * | - 1 |f—m TENSION RELEASE WASHER
13 [3071 - | % 2 |h—II TENSION RELEASE WASHER
14 |8078 * | - 1 |iB&ldEt 14 TENSION SPRING ®1.4
14 |8078 - | 2 |iB&Et 014 TENSION SPRING ®1.4
15 |143657 x| - 1 [5Fzubk RATCHET
15 143657 - | % 2 |Z5Fzvbk RATCHET
16 [27061 * | - 1 [B—LykHuk REGULATING THUMB NUT
16 27061 - | * 2 |A—LykFybk REGULATING THUMB NUT
17 |70210-A * | * 1 [FAFRARE(CT) THREAD CONTROLLER THREAD GUIDE (LOWER)
18 [4137 * | * 2 |FAFRAE(F) LHFVE NUT M4X0.7
19 |15055 * | % 1 |RAFHZ—ZEVLEHRL SCREW 11/64X32 L=9.0
20 (70072 * | - 1 [#RBIRTILT THREAD CONTROLLER SPRING
20 (70221 - | % 1 |R3IRTULS THREAD CONTROLLER SPRING
21 (70073 * | - 1 |RBIRTULT = THREAD CONTROLLER SPRING STOP
21 [70222 - | * 1 |RBIRTYT = THREAD CONTROLLER SPRING STOP
22 (10650 * | * 1 |#RBIRTITZ1EHHRL SCREW 3.4X36 L=6.0
23 70070 * | * 1 |RAFHFT—FEY THREAD CONTROLLER SPRING STUD
24 12421 * | * 1 |#REAFEHAS—1LDHHRL SCREW 11/64X32 L=4.0
25 170069 *x | - 1 REAFEHST— THREAD CONTROLLER DISC
25 |70069 - | % 2 |RFAFEHS— THREAD CONTROLLER DISC
26 [70071 * | - 1 |RAFEHT—HZEY THREAD CONTROLLER STUD
26 70208 - | * 1 |RAFEHIST—HZEY THREAD CONTROLLER STUD
27 |70077 x| - 1 |FAFRAE () THREAD CONTROLLER THREAD GUIDE (MIDDLE)
27 |70400 - | * 1 |ZAFRAE () THREAD CONTROLLER THREAD GUIDE (MIDDLE)
28 12113 * | * 2 |FAFwRAE(F) LHAL SCREW 3.4X36 L=4.0
29 |10759-A - | % 1 |EmkE  ~1 THREAD GUIDE  ~1
29 (10684 - | * 1 |Em&# 1-3/16~ THREAD GUIDE 1-3/16~
30 (10685 - * 1 |[@EREEHARL SCREW 3.4X36 L=6.5
31 [10760 - | * 1 |ERET7IILE FELT

_1 6_




&R TR (/D)
TENSION BRACKET (SMALL)

_‘l ?_




&RF AR (/1)
TENSION BRACKET (SMALL)

o™
™ |
| o
No. | HRES |8 |1 |&E g DESCRIPTION
PARTSNO. | 5| 2 | QTY
2|8
1 [70653 x| - 1 [BEFRCN GR) TENSION BRACKET COMPLETE (SMALL)
1 [70659 -] % 1 |[FEFwRCN G TENSION BRACKET COMPLETE (SMALL)
2 [70711 x| - 1 |RBHLIN—Ay/s— TENSION RELEASE LEVER STOPPER
3 |11067 x| - 1 [RbysR—Fvbk NUT
4 110545 * | * 2 |FAFRON IESHRL SCREW 11/64X32 L=14.0
5 10714 * | * 2 |FAFHRHS— TENSION BRACKET COLLAR
6 [8077 * | - 2 |[#FFm TENSION DISC
6 [8077 - | * 4 |REFAFL TENSION DISC
8 |12048 * | - 1 [i@&idEt ©1.0 TENSION SPRING ®©1.0
8 |12048 -] * 2 [iEB&(E4 ©10 TENSION SPRING ©1.0
9 [143657 * | - 1 |Z5Fzvk RATCHET
9 |143657 -] * 2 |ZFzvbk RATCHET
10 |27061 * | - 1 [B—LybkHuk REGULATING THUMB NUT
10 |27061 - | * 2 |A—LwykFvbk REGULATING THUMB NUT
11 [70656-01 * | * 1 [#&DBHL/A—(K) TENSION RELEASE LEVER (LARGE)
12 16384 * | % 1 5RBERL SCREW 15/64X28
13 18047 * | * 1 [EEES WAVE WASHER
14 |70641 - | * 1 [ BHL/A—0N) TENSION RELEASE LEVER (SMALL)
15 (101443 - | * 2 |&pBHLAN—UN) DAL SCREW 9/64X40 L=4.0
16 |70658 * | - 1 |RAFHZ— THREAD GUIDE COLLAR
16 70658 -] * 2 | RFAFHT— THREAD GUIDE COLLAR
17 [60133 * | - 1 |E—RFLRET THREAD GUIDE
17 160133 -] % 2 |E—RFRENT THREAD GUIDE
18 [70657 * | % 1 |RFAFDEE) THREAD TENSION STUD (LONG)
19 |70642 -] % 1 |RAFOEGE THREAD TENSION STUD (SHORT)
20 |20224 * | - 2 |E—3AFm TENSION DISC
20 (20224 - | * 4 |E—FFm TENSION DISC
21 [20226-01 * | - 1 |iRsEER TENSION SPRING
21 |20226-01 - | * 2 |iE&EE TENSION SPRING
22 [20225 * | - 1 |E—FAFF vk NUT
22 |20225 - | * 2 |E—SRFFVk NUT
23 (201706 * | * 1 | RAFOEFVE NUT
24 |37061 * | * 1 |REBEOHLNA—(K)Tyrv— WASHER
25 |70656-01C * | * 1 [ BHL/—(FH) TENSION RELEASE LEVER (LARGE) COMPLETE

_1 8_




HABKRIR/ AR, REE
PRESSER BAR SPRING, BOBBIN WINDER

39

_1 9_




RZBERR AR, REE
PRESSER BAR SPRING, BOBBIN WINDER

™
™ |
| o
No. | S@&ES (8| T | #=E g DESCRIPTION
PARTSNO.| S | 2| QTY
818
1 [70091 x| * 1 | =REbwsS—LN— FOOT LIFTER LIFTING LEVER LATCH HANDLE
2 2067 * | * 3 |RbwS—L—1EHRL SCREW 11/64x40 L=6.0
3 |70089 * | * 1 |—RRéYIS—H5—(L) COLLAR (UPPER)
4 8042 * | * 1 |RbysS—h5—1EHAL SCREW 11/64X40 L=5.0
5 [70088 * | * 1 |—RbyIS—RTYH FOOT LIFTER LIFTING LEVER LATCH SPRING
6 |70090 * | * 1 |—RéYIS—HS5—(TF) COLLAR (LOWER)
7 |50287 * | * 1 [ARbyIR—hHS5—1kHAL SCREW 1/8X44 L=5.0
8 |70087 * | * 1 [RbyR—5524 FOOT LIFTER LIFTING LEVER LATCH
9 [70083 * | * 1 |KB FOOT LIFTER LIFTING LEVER
10 |70084 * | * 1 | KBEY PIN
11 |70085 * | % 1 |B2EY FOOT LIFTER LIFTING LEVER HINGE STUD
12 170136 x| * 1 |BREVIEDHRL SCREW 1/4X32 L=9.0
13 [70086 * | * 1 |XBlEt FOOT LIFTER LIFTING LEVER SPRING
14 110548 * | * 1 |KBIEtHAl SCREW 6.75X24 L=8.1
15 [70060 * | % 1 [BxBEXkRIER PRESSER BAR SPRING
16 |70061 * | % 1 [\BABERIREEIER PRESSER BAR SPRING (AUXILIARY)
17 |70094 x| * 1 [ KiRIERZTYy— WASHER
18 (70121 * [ * 1 | KRlERZRLE SCREW 6.75X24 L=13.0
19 |70062 * | * 1 | XKiRIEAERL SCREW 6.75X24 L=127.0
20 |70101 x| * 1 |gp&EO—5— BOBBIN WINDER SHAFT DRIVING ROLLER
21 |70175 x| * 2 |HRBEO—F—1HRL SCREW 11/64X40 L=5.8
22 70100 * | * 1 |[R&EE BOBBIN WINDER SHAFT
23 |70099 * | * 1 | REERE BOBBIN WINDER LINK
24 170103 * | % 1 | REEREERRL HINGE SCREW 11/64X40
25 |70102 * | * 1 | R&HRER BOBBIN WINDER CONNECTING PLATE
26 (4094 * | * 1 [##ELAN—1EDHRL SCREW M4X0.7 L=5.0
26 |70104 * | * 1 |RERERERL HINGE SCREW 11/64X40 L=4.0
27 170106 * | * 1 LERERL SCREW M4X0.7 L=12.0
28 (4137 * | * 1 |RBREFRCTVE NUT
29 70107 * [ % 1 |RBHAGFHRRELRTIY BOBBIN WINDER CONNECTING PLATE SPRING
30 [70110 * | * 1 |RBUYIERZ @ BOBBIN WINDER RELEASING LEVER
31 |70109 * | * 1 |REBL/N— BOBBIN WINDER SET LEVER
32 31092 * | % 1 |REBLN—IEHRL SCREW M4X0.7 L=12.0
33 |70108 * | % 1 |RELN—RTYLY BOBBIN WINDER SET LEVER RELEASING SPRING
34 |70105 * | * 1 |REBEHKRRTIVY BOBBIN WINDER LINK RELEASING SPRING
35 |70096 * | * 1 |REBEZHLEY STOP STUD
36 |70097C * | * 1 | & E TR (FR) BOBBIN WINDER BRACKET COMPLETE
37 12738 * | % 1 |[gBsE0—5—X v i—iR STOPPER PLATE
38 |[10650 * | * 1 |R&EEO—F5—Xby/A—1R1EHIL |SCREW 3.4X36 L=6.0
39 [15055 * | ok 3 [HREBETRIESHL SCREW 11/64X32 L=9.0
40 (15055 x| - 1 [HRBERFRIEDRLC SCREW 11/64X32 L=9.0

_20_




ftEm1

ACCESSORIES 1

_21_



fflEm1
ACCESSORIES 1

o™

™ |

| o
No. | #p@%ES |8 |7 |H=E LK DESCRIPTION

PARTSNO. | S| 2 | QTY

8|8
1 |8132-A * | % 1 |BBREFryoft ACCESSORIES PACK
2 |N3329 * | - 3 |#F DYX3 (#29) NEEDLE DYX3 (#29)
2 |N3329 - | % 6 |#F DYX3 (#29) NEEDLE DYX3 (#29)
3 70141 * | - 5 |AREY BOBBIN
3 |70141 -1 %] 10 |REY BOBBIN
4 |25649C * | * 1 |KSA/\—45 ($8) SCREW DRIVER COMPLETE
8 19462 * | * 1 |[AHRLUF DOUBLE HEAD WRENCH
9 [11171 * | * 3 |EvURT MACHINE HINGE CONNECTION PLATE
10 [6052 * | * 6 |EvCZIFiEH AL MACHINE HINGE CONNECTION PLATE WOOD SCREW
11 |11169-B * | * L (=2 BED HINGE
12 125307 * | * 6 |EvTiEHRL BED HINGE SCREW 17/64X32
13 110747 x| * 1 |RALVF (1/16 41>F) [WRENCH (1/16 ™)
14 119456 * | * 1 |[RAELVF (231)) WRENCH (2 mm)
15 |19457 * | * 1 |RALVF (25 31)) WRENCH (2.5 mm)
16 19458 * | % 1 |R&\ELUF (331) WRENCH (3 mm)
17 |19459 * | * 1 |RALVF (43)) WRENCH (4 mm)
18 (19460 * | * 1 |[R|ELUF (53Y)) WRENCH (5 mm)
19 |10942 * | * 1 |#RIIE THREAD GUIDE
20 [8125 * | * 1 |imZEL OILER
21 [11193 * | * 1 | OIL
22 (13079 * | * 2 |<EY(1000 mm) CHAIN (1000 mm)
24 (10947 -] * 1 |RITEYH THREAD STAND
24 (35254 x| - 1 |RIITEYF THREAD STAND
25 (70171 * | * 1 AT DRIP PAN
26 [6055 * | % | 10 |4T NAIL
30 (11196 -] * 1 |[Evtyk TWEEZERS
31 (8078 * | - 1 [i@&ExT)oyT d14 TENSION SPRING ©1.4
31 (8078 -] * 2 |BEEXTYLY D14 TENSION SPRING ©1.4

_22_




TEm2
ACCESSORIES 2

odd

_23_




fTEm2

ACCESSORIES 2

™ |
| o
No. | H@ES | 8|1 |HE e DESCRIPTION
PARTSNO. | S| 2 | QTY
=l IS
[} |
2 70663 x| * 1 [RILEH—K(A) BELT GUARD (A)
3 |[70664 * | * 1 |RJLMF—F(B) BELT GUARD (B)
4 [70665 * | % 1 [RILbH—FHN— BELT GUARD COVER
5 128080 * | ok 3 |IRILMH—K(H) (E)LHigRl SCREW M5X0.8 L=6.0
6 [70215 x| * 3 |INJLM—F1IEHKRRBL WOOD SCREW
7 |70199-E * | * 1 [RILMH—FiRNIESHIR BELT GUARD STAY
8 |20048 * | * 2 [N —FRNLEOIRIESHAL SCREW 7/32X32 L=9.5
9 |[10776 x| * 1 [RNILEA—FiRNIEOHRIEDIE SV WING NUT
10 |70199-D x| * 1 NI —FiRNIEHZR BELT GUARD SUPPORT
11 |28076 x| * 2 [ RILMA—FiRh L ZHREHAL SCREW M6X1 L=18
12 (10599 * | * 2 (RIH—RIEAIEDHZRIEDRL TV v— WASHER
13 [12418 * | * 4 |R)LAN—LEHRL SCREW 13/64X32 L=9.0
14 |1846 x| * 1 R —RIERLEOIRIEDHRLE TS r— WASHER

_24_







7l 5E fm

PARTS AVAILABLE AT EXTRA CHARGE

™
™ |
| o
No. | HB@ES | $ | T |48 R DESCRIPTION
PARTS NOJ S| Z [ @TY
2|8
1 [70666 * | x| 1 |BREB/EZZE SYNCHRONIZER SUPPORT
2 137102 * | x| 2 |MHEBIABEESVE NUT M6
5 [MB-A55 * | % | 1 |VRJL: A-55 (USyFE—4A) V-BELT A-55 (A type) (FOR CLUTCH MOTOR)
MB-A52 * | x| 1 [VRILM A-52 (H—RE—4i90) V-BELT A-52 (A type) (FOR SERVO MOTOR i90)
6 |70667-A * | % 1 [95vFE—42—T—)—(AH) CLUTCH MOTOR PULLEY (FOR V-BELT: A)
7 (60106 | x| 1 [AS—GSyFE—2H) COLLAR (FOR CLUTCH MOTOR)
8 |MP66T-A | * | * 1 |[—RE—42—F—/—T—1)—(AF) SERVO MOTOR TAPER PULLEY (FOR V-BELT: A)

_26_




1S00 VH1X3 1V NOILdO / 18X FEL1% &4

_27_

60-6120L ¥9€0L yv€0L L1-1890L L1-0890L ¥8¢0L L1-¢890L ¥¢0L I8¢ [ ¢/1-1
60-6120L ¢9€0L 0L G1-1890L G1-0890L ¢8¢0L G1-¢890L [444\4 81E [ v/1-1
L0-6120L 09€0L 0¥€0L ¥1-1890L ¥1-0890L 0820L ¥1-¢890L 0¥2¢0L ¥'Ge I
G0-6120L 8G€0L 8€€0L 11-1890L | 1-0890L 8L20L I 1-¢890L 8€20L 161 v/€
¥0-6120L LSE0L LEEOL 01-1890L 01-0890L LL20L 01-2¢890L LECOL 6Gl 8/§
¥0-6120L GGE0L GEEOL 80-1890L 80-0890L GL20L 80-2890L GEC0L LTl ¢/1
€0-6120L €GE0L €€E0L 90-1890L 90-0890L €L¢0L 90-¢890L €€¢0L G'6 8/¢€
¢0-6120L 89€0L 8¥€0L G0-1890L G0-0890L ¢LC0L G0-¢890L ¢€20L 6L 91/8
¢0-6120L ¥¢c0L 8120L ¥0-1890L ¥0-0890L 0L¢0L ¥0-¢890L 0€¢0L ¥'9 v/l
31vd 1004 43SS3dd 1004 dAV10 HLIM — o
ayvnyo Y3ONIH ((LHODIY) 3Ars a3g| (L437) 3arns a3g D0da d334 LVOMHL ONLLIM Gm__/_m“._w.wwm_m_w> yvg 3103aN | 371s I9nVD
R84 (E31 (MY B (¥ i3 24 Zifdh (R HT) #43 {3

&

€-0€-v1d8¢-Mr S14dvd 39NvO 40 319Vl
Eo—L







SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273—-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—mail; export@seiko—sewing.co.jp
http://www.seiko—sewing.cojp./

tAa—3L %A EH

T273-0018 FEE BT HKHBT2-13-6
TEL: 047-420-3561, IP&E:E : 050-3535-3491
FAX: 047-420-3560

E-mail: eigyo@seiko—sewing.co.jp

(EREX)

Parts No. PB13300 (1018)

Rev. 1.3



